



Queens Road Penkhull  
Stoke-on-Trent ST4 7LQ  
Tel: +44 (0) 1782 764444  
Fax: +44 (0) 1782 412331  
E-mail: info@ceram.com  
http://www.ceram.com

## PHYSICAL TESTING REPORT

**TopCer Industria de Ceramica Lda**  
Z Industria de Oia  
3770-908 Oia  
Portugal

FAO: Dr M Rodrigues/J Dt

**REPORT OF TESTS ON:** Unglazed Porcelain Tiles

**Your Reference:** 6601 146x146mm

**CERAM Reference:** (086579)-30000

**Date Reported** 08-Oct-2008

**Order Number:** Paid by Bacs

**Date Logged** 02-Oct-2008

**Date(s) of Test(s):** 02-Oct-2008 to 07-Oct-2008

**Inclined Platform Test for Slip Resistance of Flooring Materials Under Wet Barefoot Conditions**

DIN 51097: 1992

No.	Operator 1- Angle of Inclination °	Operator 2- Angle of Inclination °
1	17.3	18.0
2	17.0	17.4
3	17.9	18.3
4	17.7	18.5
5	18.3	17.8
6	17.6	17.1
7	17.4	17.5
8	18.2	18.2

Description of Test Specimen(s): 1m X 0.5m panel  
Average Barefoot Result: 18.0 °  
Category: B

The critical angle at which 2 test persons reach the limit of safe walking on an inclined plane is used as a measure of slip resistance.

**End of Test Report**

S Hall  
Authorised Signatory

